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Spare parts list

Sheet metal GC5300i WM 24/100S

02.03.2021 4 6721835688



Pos Ordering no.

 G
C

53
00

i W
M

 2
4/

10
0 

S

1 8 737 711 182 n

2 8 737 711 184 n

3 8 737 711 185 n

4 8 737 709 138 n

5 8 737 711 819 n

6 8 712 000 131 0 n

7 8 737 711 179 n

8 8 737 711 180 n

9 8 737 709 143 n

10 2 910 612 432 0 n

11 8 716 763 266 0 n

12 8 710 609 015 0 n

13 8 737 711 178 n

14 8 737 902 970 0 n

15 8 718 650 987 0 n

16 8 737 902 750 0 n

17 8 716 763 274 0 n

18 8 737 711 177 n

19 8 713 401 088 0 n

20 8 737 709 145 n

21 8 737 709 146 n

22 8 737 710 236 n

23 8 737 709 147 n

24 2 912 301 154 0 n

25 8 737 709 196 n

26 8 737 709 148 n

27 8 737 709 149 n

28 8 712 201 007 0 n

29 8 737 704 495 0 n

30 8 718 668 449 0 n

31 8 737 709 150 n

32 8 737 902 864 0 n

33 8 716 771 155 0 n

34 8 710 103 045 0 n

35 8 713 403 039 0 n

1

RemarksDescription

Cover Front Bosch
Panel top Bosch
Panel top Bosch

GC5300i WM 24/100S Sheet metal

Screw tapping no10 x 13 pan head (10x)
Grommet
Nut 4,8mm (10x)
Exhaust pipe union
Washer Ø80mm
Flue pipe lower

Bezel sheet metal front Ring Cover
Pipe expansion vessel HU2
Lock set
Cover top
Expansion vessel 12L
Bracket expansion vessel

Grommet harness plug
Control_box Cradle assembly
Screw M5X12 (10x)
Cover installer access
Cover Ip PluX
Clip locking PluX

Washer Ø70mm
Adapter DN80/125
Cover top airbox
M5x12 lg pozi pan head Screw
Fixing Cradle Bracket Clip
Fixing Cradle Bracket Clip

Washer 18.6x13.5x1.5 (10x)
Screw 4.8 X 30mm Set of 3

Cable strain relief
Grommet feed 2-pole
Gasket Gas valve 41x3 (10x)
Seal
Protective cap
O-ring 13,87x3,53 (10x)
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Spare parts list

Heat exchanger GC5300i WM 24/100S

02.03.2021 6 6721835688



Pos Ordering no.

 G
C

53
00

i W
M

 2
4/

10
0 

S

1 8 737 711 801 n

2 8 737 903 536 0 n

3 8 718 650 789 0 n

4 8 718 650 984 0 n

5 8 715 405 197 0 n

6 8 737 602 342 n

7 8 718 651 071 0 n

8 8 737 711 802 n

9 8 718 651 585 0 n

10 8 713 301 196 0 n

11 8 710 506 267 0 n

12 8 737 709 166 n

13 8 737 903 399 0 n

14 8 716 771 154 0 n

15 8 737 602 552 n

16 8 737 602 143 n

17 8 737 711 804 n

18 8 737 711 805 n

19 8 711 200 024 0 n

20 8 717 405 285 0 n

21 8 737 711 803 n

22 8 737 711 820 n

23 8 737 602 313 n

24 8 737 709 163 n

25 8 718 220 106 0 n

26 7 736 700 599 n

27 8 737 902 999 0 n

28 8 716 117 038 n

29 8 718 688 801 0 n

30 8 737 602 343 n

31 8 716 012 033 0 n

32 8 718 682 332 0 n

33 8 737 902 502 0 n

34 8 737 902 638 0 n

35 8 737 711 851 n

37 8 716 771 259 0 n

  7 738 113 218 n

  8 737 711 853 n

2

Remarks

GC5300i WM 24/100S Heat exchanger

Lower baffle
Seal
Condensate receiver
Condensate Tray Inspection Cover
Nut
Temperature limiter assy

Description

Heating block
Electrodes
Gasket Burner
Burner 30kW
Displacement body

Pipe
Clip (10x)
Vent valve
Pipe
Bajonet
Seal siphon

Cover below
Temperature limiter
O-ring 17x4 (10x)
Screw M5x8 Taptite pozi PL (10x)
Screw M6x18 (10x)
Fixing bracket

Sensor NTC
Screw M5x14 (10x)
Nut M8 with flange
Cover Seal
Grommet
cable NTC

Siphon
Hose
Ignition transformer
Ignition Cable
Seal Condensate Tray
Sensor 18mm

Washer 18,5x24,3 (10x)
Cleaning set C6
Service-Kit C6-13
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Spare parts list

Gas valve GC5300i WM 24/100S

02.03.2021 8 6721835688



Pos Ordering no.

 G
C

53
00

i W
M

 2
4/

10
0 

S

1 8 718 651 784 0 n

2 8 737 603 462 n

3 8 718 650 605 0 n

4 8 716 117 051 n

5 8 716 117 050 n

6 8 718 649 646 0 n

7 8 718 660 208 0 n

8 7 746 001 88A 0 n

9 8 718 651 785 0 n

10 8 737 700 103 0 n

11 8 737 902 864 0 n

12 8 718 650 806 0 n

13 8 718 662 626 0 n

14 8 737 711 815 n

15 8 737 711 816 n

16 8 716 106 683 0 n

17 8 718 668 449 0 n

18 8 737 711 818 n

19 8 737 711 817 n

20 8 718 644 553 0 n

21 8 718 652 196 0 n

23 8 710 205 089 0 n

3

Remarks

Flap Seal
Valve Flap
Fan elbow
Seal centrifugal blower

GC5300i WM 24/100S Gas valve

Nut

Screw 4x15 (10x)
Protective cap
Pipe Suction
O-ring NBR 29x2 (10x)
Hose Gas
Restrictor diameter 5,50mm

Seal
Screw M5x15 (3x)

Description

Centrifugal blower
Gas valve
Venturi 30kW G20/G31

O-Ring 12x3 (10x)

Gasket Gas valve 41x3 (10x)
Pipe Gas HU2 horizontal
Burner Hood Assembly
Screw M4x8 TAPTITE
Connector 6.3 Male
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Spare parts list

Hydraulic block GC5300i WM 24/100S

02.03.2021 10 6721835688



Pos Ordering no.

 G
C

53
00

i W
M

 2
4/

10
0 

S

1 8 718 684 471 0 n

2 8 716 771 003 0 n

3 8 716 771 325 0 n

4 8 718 684 954 0 n

5 8 718 222 478 0 n

6 8 716 106 748 0 n

7 8 716 106 549 0 n

8 8 737 711 828 n

9 8 737 711 824 n

10 8 716 771 154 0 n

11 8 718 684 699 0 n

12 8 737 711 843 n

13 8 716 771 155 0 n

15 8 714 500 081 0 n

16 8 716 107 440 0 n

18 8 711 200 015 0 n

23 8 737 602 352 n

24 8 716 771 432 0 n

25 8 718 640 414 0 n

26 8 711 200 016 0 n

27 8 737 711 825 n

28 8 737 602 350 n

29 8 737 602 355 n

30 8 737 602 349 n

31 8 718 681 920 0 n

32 8 716 771 353 0 n

34 8 716 771 167 0 n

36 8 737 602 348 n

38 8 737 602 356 n

39 8 716 113 918 0 n

40 8 718 685 490 0 n

41 8 737 602 344 n

42 8 737 602 345 n

43 8 737 602 346 n

44 8 716 106 452 0 n

45 8 718 648 973 0 n

49 8 718 651 042 0 n

50 8 718 643 989 0 n

53 8 737 602 347 n

54 8 737 711 844 n

59 8 716 771 259 0 n

60 8 718 642 979 0 n

61 8 718 220 106 0 n

62 8 737 711 845 n

63 8 710 103 045 0 n

64 8 737 712 661 n

65 8 716 140 810 0 n

5A  

RemarksDescription

Manifold plate
Seal 28,4x8 (10x)
Seal 19,4x8 (10x)
Screw M5x35 (10x)
Stopper (5x)
O-ring 12,5x3 WRAS / KTW (1x)
Safety Clip 13mm (1x)
Heat Exchanger PHE C SH 24 ASM 1P FF
Pipe CH Flow

GC5300i WM 24/100S Hydraulic block

O-ring 17x4 (10x)
Clip Wire 18mm (10x)
Adaptor DHW NTC
O-ring 13,87x3,53 (10x)
DHW TEMPERATURE SENSOR
O-ring 7.75 X 2.1 L (x1)

Diverter Valve
Clip (10x)
O-ring 23.47x2.62 (10x)
Clip pump return unit (10x)
O-ring 23x4 (x10)
Retaining spring 10mm (10x)

Wireform spring (10x)
Return elbow
Filling valve
O-ring 18.7x2.7 (10x)
Wireform spring (10x)
Assembly CH return H100S pipe assy

O-ring 34x3 (10x)
Screw & washer assembly M5x30
Connector
Pressure sensor
Safety Valve
Elbow PRV

Connector
Clip (10x)
Clip (10x)
O-ring 20.22 x 3.53 70 EPDM (x10)
Pump ErP
Manifold plate

Pressure Gauge
O-ring 2.62 x 6.02 ID EPDM (10x)

Pipe PEX DCW
Washer 18,5x24,3 (10x)
Elbow
Hose
Pipe
Washer 18.6x13.5x1.5 (10x)
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Spare parts list

Control box GC5300i WM 24/100S

02.03.2021 12 6721835688



Pos Ordering no.

 G
C

53
00

i W
M

 2
4/

10
0 

S

1 8 737 712 758 n

2 8 737 711 852 n

3 8 737 711 848 n

4 8 737 709 177 n

5 8 737 712 462 n

6 8 737 711 849 n

7 8 737 711 850 n

10 8 737 905 053 0 n

  7 738 113 467 n

  7 738 113 575 n

7 738 113 572 n

6

Remarks

GC5300i WM 24/100S Control box

cable mains
Switch
Facia
Conversion Kit 24kW SLS for H/L ➡ LPG
Conversion Kit 24kW SLS for LPG ➡ H/L
Lable L ↔ H

Description

Control_box ACU MHP-23
cable plux
Cable tree LV
Harness 230V Combi/System
Connector
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Spare parts list

Storage tank GC5300i WM 24/100S

02.03.2021 14 6721835688



Pos Ordering no.

 G
C

53
00

i W
M

 2
4/

10
0 

S

1 8 737 711 189 n

2 8 737 711 191 n

3 8 737 711 193 n

4 2 910 612 432 0 n

5 2 910 619 454 0 n

6 7 719 002 007 n

7 8 719 928 226 0 n

8 8 714 500 123 0 n

9 8 718 662 686 0 n

10 8 737 711 200 n

11 8 718 225 026 0 n

12 8 718 667 225 0 n

13 8 718 225 046 0 n

14 8 737 711 821 n

15 8 718 220 135 0 n

16 8 713 305 757 0 n

17 8 710 103 043 0 n

18 8 710 103 045 0 n

19 8 710 103 046 0 n

20 8 737 711 203 n

22 8 737 711 856 n

23 8 737 711 204 n

24 8 707 401 022 0 n

25 8 700 103 006 0 n

26 8 717 405 285 0 n

27 8 718 505 023 0 n

28 8 737 711 205 n

29 8 710 402 031 0 n

30 8 737 711 206 n

31 8 737 711 822 n

40 7 738 112 830 n

41 8 737 711 175 n

42 8 737 711 176 n

43 8 737 711 174 n

44 8 737 711 171 n

45 8 737 711 172 n

46 8 737 711 173 n

47 8 714 606 004 0 n

48 8 714 606 002 0 n

50 8 737 711 854 n

51 8 738 210 398 n

52 8 737 711 855 n

53 2 918 140 410 0 n

7A  

RemarksDescription

Storage tank 100
Covering sheet 100 left
Panel front

GC5300i WM 24/100S Storage tank

Inlet tube 100
immersion tube pump 100S
Adaptor G1

Screw tapping no10 x 13 pan head (10x)
Screw DIN 7981-ST6,3x13 (10x)
KFE-Shut-off valve Acc.No.845
Anode 1" 325mm
Temperature sensor
pump 3NK/23-6A-D-V San/SLS

Flow pipe
Washer 23.9x17.2x1.5 (10x)
Washer 18.6x13.5x1.5 (10x)
Washer 1" (10x)
Sensor cable NTC Tank
Covering sheet 100 RHS

Rubber seal 16x24x2 (2x)
Throttle mounted 30kW
Flow pipe

Insulation
Magnet
Sleeve
CS35-Cross-Matrix-Set
Bracket right
Bracket Connections

pump cable
Blow off valve
Washer (10x)
Vent valve
Swing check valve
Bush WW Escape

Flap Buderus
Holder Display
cable Controller
Screw (10x)

Bracket left
Pipe CH Flow
Pipe CH Return
Pipe Gas
Wireform spring (10x)
Wireform spring (10x)
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Types of appliances

Appliance Ordering no. Country S-Nr. Remarks

BG, HR, SI, BA, HU, RO, MD7 738 101 002 GC5300iWM 24/100 S 23
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